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COMPRESSION TEST OF SCREW JACK 

Sample : Screw Jack (Steel Round Bar) Grade SS400 -

Date Tested : 28 m.1m~'i..1lf 2567 Data Recorder : 

Specimen 

No. 

1 

, 

40 cm. 

Screw Jack 1 (Steel Round Bar) 

Grade SS400 

NOTE : 1. CERTIFICATION APPLIED TO TEST SAMPLES ONLY. 

(kgf) 

40 ~lJ . 46,110 
"' "' cl Lm'\EJT'rn'U LLG'1::Lfl'1EJ1Vl Steel 

" 
Round Bar tJ'U'l~ 

" 
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